



A01 STOMANA INDUSTRY S.A.
1, Vladaisko Vastanie Str.
2304 Pernik, BULGARIA



A03 INSPECTION CERTIFICATE: 0083594711

A02 Acc To : EN 10204/3.1:2004
Date : 08.02.2023

A06 Customer : S.C.THYSENKRUPP MATERIALS ROM
A07 Consignee : ThyssenKrupp Materials Romania
A08 Order No : R0222506
A09 Customer Reference :
A10 Lot No : 00
A11 Product : Prime HR Steel Plates
A12 Standard : EN10025-2:2019, EN10029:2010, A.1/2N, EN10163-2:2004 A2, AD2000-W1:2020, TUV, CE
A13 Total No of pieces : 0008
A14 Total mass, kg : 11 306,000
Destination: Romania RO
Disp.Wag/Truck No: EH8228BB/EH1170EA

No	PLATE	B07	DIMENSIONS/SIZE			MASS WEIGHT B12	HEAT CAST B07	BATCH B-07	STEEL		MECHANICAL PROPERTIES										
			THICKNESS B09	WIDTH B10	LENGTH B11				GRADE B02	NUMBER	COND B-04	TENSILE					IMPACT STRENGTH				
												TEST PLATE C00	YIELD C11	TENS. C12	ELONG. C13	D.I.R. C02	TEMP C03	KV C43	V-notch C42	(ISO-V) C42	KV3 C42
No			mm	mm	mm	Kg	No	No			No	MPa	MPa	%		°C	J	J	J	J	
0001	97230C0801	00A	14.00	2000	6000	1319	97230	97230C	S235JR+N	N	97230C0801	297	454	31	T	20	114	104	112	126	L
0002	97230C0802	00A	14.00	2000	6000	1319	97230	97230C	S235JR+N	N	97230C0801	297	454	31	T	20	114	104	112	126	L
0003	97230C0803	00A	14.00	2000	6000	1319	97230	97230C	S235JR+N	N	97230C0801	297	454	31	T	20	114	104	112	126	L
0004	97230C0901	00A	14.00	2000	6000	1319	97230	97230C	S235JR+N	N	97230C0801	297	454	31	T	20	114	104	112	126	L
0005	97230C0902	00A	14.00	2000	6000	1319	97230	97230C	S235JR+N	N	97230C0801	297	454	31	T	20	114	104	112	126	L
0006	97230C0903	00A	14.00	2000	6000	1319	97230	97230C	S235JR+N	N	97230C0801	297	454	31	T	20	114	104	112	126	L
0007	96768A0101	00A	18.00	2000	6000	1696	96768	96768A	S235JR+N	N	96768A0101	316	474	27	T	20	125	126	136	112	L
0008	96768A0102	00A	18.00	2000	6000	1696	96768	96768A	S235JR+N	N	96768A0101	316	474	27	T	20	125	126	136	112	L

HEAT/Cast/Decidation		C71 CHEMICAL COMPOSITION %																		
No	B07	No	Method	C	Si	Mn	P	S	N	Cu	Cr	Ni	Mo	Al	V	Ti	Nb	W	As	Ceq

0001	97230			0,140	0,210	0,540	0,012	0,009	0,009	0,310	0,120	0,100	0,019	0,041	0,005	0,001	0,001	0,000	0,010	0,286
0002	96768			0,130	0,220	0,530	0,010	0,014	0,008	0,300	0,100	0,090	0,026	0,049	0,003	0,002	0,001	0,002	0,011	0,270

A03 INSPECTION CERTIFICATE: 0083594711

Z04

CE	
0035	
STOMANA INDUSTRY S.A. 1. Vladoško Vastane Str. 2304 Pernik, Bulgaria 06	
0035-CFRA-191	
EN 10025-1:2004	
Hot rolled structural steel plates S235JR, S235J0, S235J2, S275JR, S275J0, S275J2, S355JR, S355J0, S355J2, S355K2 Intended uses: Building constructions or civil engineering Tolerances on dimensions and shape: EN 10029:2010 Declaration of Performance (CoP) in acc. with EU-Regulation 305/2011: SI 2022P	
Elongation Tensile strength Yield strength Impact strength Weldability	EN10025-1:2004
Durability: No performance determined Regulated substance: No performance determined	

UK	
0038	
STOMANA INDUSTRY S.A. 1. Vladoško Vastane Str. 2304 Pernik, Bulgaria 22	
0038/CFR/PAJ1100380378/01	
EN 10025-1:2004	
Hot rolled structural steel plates S235JR, S235J0, S235J2, S275JR, S275J0, S275J2, S355JR, S355J0, S355J2, S355K2 Intended uses: Building constructions or civil engineering Tolerances on dimensions and shape: EN 10029:2010 Declaration of Performance (DoP) in acc. with Regulation (EU) 2020 No 1359/UK2022P	
Elongation Tensile strength Yield strength Impact strength Weldability	EN10025-1:2004
Durability: No performance determined Regulated substance: No performance determined	

D01 - RESULT OF SURFACE CONTROL AND DIMENSIONAL CHECK: SATISFACTORY

Z01 - WE HEREBY CERTIFY THAT THE ABOVE MENTIONED STEEL HAS BEEN DELIVERED TO YOU IN COMPLIANCE WITH YOUR PURCHASE ORDER.

WE HEREBY CERTIFY THAT THE ABOVE MENTIONED STEEL (HEAT NUMBER) HAS BEEN TESTED AND PROVED TO BE FREE OF RADIOACTIVITY.

